
Water and Wastewater
Master Plan

December 2013

F I N A L



 903 E. 104TH STREET, SUITE 320 • KANSAS CITY, MISSOURI 64131 • P. 816.942.5027 • F. 816.326.6701
pw://Carollo/Documents/Client/OK/Edmond/8967A00/Deliverables/WWSMPTOC.docx 

CITY OF EDMOND, OKLAHOMA 

WATER AND WASTEWATER 
SYSTEM MASTER PLAN 

 

 

December 2013 

FINAL 
 



December 2013 - FINAL 1 
pw://Carollo/Documents/Client/OK/Edmond/8967A00/Deliverables/WWSMPTOC.docx 

City of Edmond, Oklahoma 
 

Water and Wastewater System 
Master Plan 

 
 

TABLE OF CONTENTS 
 

VOLUME 1 
 Page No. 

EXECUTIVE SUMMARY 

ES.1  INTRODUCTION ................................................................................................. ES-1 
[...]
Total 900 606 1,512 533 175 3,995 10,439 4,616 2,926 7.48 
Notes: 
(1) C/MU – Commercial Mixed Use 
(2) Ind – Industrial 

(3) MFR – Multi-Family Residential 
(4) Ofc – Office Center 
(5) P/OS/FP – Parks/Open Space/Floodplain 

(6) SFR – Single Family Residential 
(7) SBR – Suburban Residential 
(8) Trans – Transportation Corridor 



 

December 2013 - FINAL 2-29 
pw://Carollo/Documents/Client/OK/Edmond/8967A00/Deliverables/Ch02 

For the Commercial buildings, the land use factor is applied. Area calculated for the 
Commercial buildings is converted to a flow projection equivalent by multiplying the area 
occupied by the commercial units by published factors based on land use in units of gpd/ac, 
or, in this case, the land use flow factors established in the flow-per-acre approach. 
Table 2.9 lists the unit flow rates developed for the existing conditions. 

2.4.4 Comparison of Flow Projection Approaches 

The base flows derived from these two approaches were compared to the flows measured 
previously during the flow monitoring analysis to evaluate their validity. As illustrated in 
Figure 2.8, the base flows developed using the flow-per-capita approach consistently 
yielded a higher base flow than the flow-per-acre approach. Although the flow-per-acre 
approach yielded significantly higher flow values for some subsystems than the values 
measured by the flow monitoring analysis, the overall estimation for current flow is more 
inline with average flows currently measured at the WWTP. The significant differences 
between the estimation method and flow monitoring datasets can be attributed to the fact 
that there are only a limited amount of flow monitoring data available for 

Table 2.9 Subsystem Base Flows – Flow per Capita Approach 
Water and Wastewater System Master Plan 
City of Edmond, Oklahoma 

Sub-
system 

No. of Non-
Commercial 

Buildings 

Area of 
Commercial 

Buildings 

Pop. 
Density 

(persons/
bldg) 

Per 
Capita 
(gpcd) 

Unit Flow 
Factors 

(gpd/ac)(2) 
Flow 
(mgd) 

E1 1,672 0 2.61 101 - 0.44 

E2 3,137 0 3.5(1) 101 - 1.11 

E3 4,085 0 2.61 101 - 1.08 

E4 3,721 6.313 2.61 101 900 0.99 

E5 7,093 0.529 2.61 101 900 1.87 

E6 3,427 0 2.61 101 - 0.90 

EW1 2,524 0 2.1(1) 101 - 0.54 

W1 2,149 0 2.61 101 - 0.57 

W2 11,097 0 2.61 101 - 2.93 

W3 561 0 2.61 101 - 0.15 

Total 41,290 6.842 - - - 10.56 

Notes: 
(1) Population density values taken from the Lift Station Evaluations report (MWH, 2004). 
(2) Flow factor established for commercial land use. 



 

pw://Carollo/Documents/Client/OK/Edmond/8967A00/Deliverables/Ch02 F02_8 

0.00

0.50

1.00

1.50

2.00

2.50

E1 E2 E3 E4 E5 E6 EW1 S1 S2 S3 S4 S5 W1 W2 W3

Fl
ow

 C
on

tr
ib
ut
io
n 
(m

gd
)

Subsystem

Flow per Acre

Flow per Capita

Flow Monitor

 

BASE FLOW PROJECTION APPROACH COMPARISON 
FIGURE 2.8 

 
CITY OF EDMOND, OKLAHOMA 

WATER AND WASTEWATER SYSTEM MASTER PLAN 



 

December 2013 - FINAL 2-31 
pw://Carollo/Documents/Client/OK/Edmond/8967A00/Deliverables/Ch02 

comparison, as well as the age of the flow monitoring data in comparison to the more 
updated and adjusted flow factors used to derive flows with the flow-per-acre approach. 
Thus, the flow-per-acre approach will be used to estimate future flows at buildout conditions 
(as discussed below) based on future land use for the City. 

2.4.5 Future Wastewater Flow Projections 

The land use flow factors that were adjusted for establishing and comparing base flows 
were used to evaluate future flows at buildout of the City from each subsystem. The 
modified flow factors are applied to the area for future land use in the service area as 
derived from the City’s GIS database for each subsystem. An additional area in the 
northeast vicinity of the City that is currently undeveloped, has been identified by the 
Planning Department for future development, and was also included in this estimate. A 
summary of these values and estimated flow projections are shown in Table 2.10. Based on 
estimates using the flow-per-acre approach, approximately 12.0 mgd of base wastewater 
flow is estimated for the City at buildout.  

 



 

 

D
ecem

ber 2
013 - F

IN
A

L 
2-32 

pw
://C

arollo/D
ocum

ents/C
lient/O

K/Edm
ond/8967A00/D

eliverables/C
h02 

Table 2.10 Base Wastewater Flow Projections 
Water and Wastewater System Master Plan 
City of Edmond, Oklahoma 

Flow 
Factors 
(gpd/ac) 

Area by Land Use Type (acre) 

Flow 
(mgd) 

C/MU Ind Inst MFR Ofc P/O/S/FP SFR SBR Trans 

900 700 700 650 600 50 300 300 0 

Subsystem          

E1 645.858 217.903 0 0 22.68 0 2,063.058 200.705 - 1.98

E2 76.066 12.03 - - 9.306 - 1,411.536 - - 1.45

E3 72.579 11.065 - 2.5 46.351 - 375.955 9.246 - 0.88

E4 347.787 34.398 - 35.23 36.657 - 371.83 346.192 - 1.72

E5 39.714 - - 3.654 41.396 - 23.418 0.022402 - 1.07

E6 114.973 0 1.23 0 22.37 0 181.909 0 0 0.91

EW1 19.354 45.169 - 4.178 19.553 - 438.767 - - 0.91

W1 51.153 0 0 0 39.327 - 861.202 - - 0.66

W2 130.639 263.477 - 38.916 29.485 - 142.862 - - 1.77

W3 - - - - - 6.627 98.451 - 2.099 0.03

NE 
Development 57    31  1,832   0.62

Total 2,397.854 1,189.738 1,513.524 617.207 441.786 3,995.476 16,309.46 5,171.791 2,926.033 12.0 

Notes: 
(1) C/MU – Commercial Mixed Use 
(2) Ind – Industrial 

(3) MFR – Multi-Family Residential 
(4) Ofc – Office Center 
(5) P/OS/FP – Parks/Open Space/Floodplain 

(6) SFR – Single Family Residential 
(7) SBR – Suburban Residential 
(8) Trans – Transportation Corridor 

 



December 2013 - FINAL 3-1 
pw://Carollo/Documents/Client/OK/Edmond/8967A00/Deliverables/Ch03 

Chapter 3 

WATER SUPPLY AND TREATMENT 

3.1 INTRODUCTION 

The City relies on a combination of local groundwater and surface water supplies to meet 
demands, but also has the ability to purchase treated water on a wholesale basis to 
augment its local supplies. As part of this WWSMP, alternative water supply scenarios were 
investigated to meet the projected demands (detailed in Section 2). This section describes 
the supply scenarios evaluated, the results of those evaluations, and the corresponding 
recommendations for water supply and treatment capital improvements. 

3.2 EXISTING WATER SUPPLY SYSTEM 

The City obtains the majority of its water from Arcadia Lake and local wells in the Garber-
Wellington bedrock aquifer formation. The City’s local water supplies can be supplemented 
by treated water purchased on a wholesale basis from the City of Oklahoma City. 

Over the last decade, Arcadia Lake has been used to meet about half the City’s demands 
and local groundwater wells have generally supplied the other half. The volumes of water 
purchased from Oklahoma City have been minimal and are often utilized only in years with 
exceptionally high demand or low supply (e.g., 2001, 2003, and 2006). However, as growth 
in Edmond drives demand higher, increased use of Oklahoma City supplies may be 
required if no alternate sources or capacity increases are implemented. 

Arcadia Lake, located within Edmond’s city limits, was constructed by the U.S. Army Corps 
of Engineers (USACE) for the primary purpose of providing flood control protection in the 
watershed. Secondarily, Arcadia Lake is a significant water supply source for the City of 
Edmond, as well as a recreational amenity for residents of central Oklahoma. Arcadia Lake 
provides nearly 85,600 acre feet (AF) of storage, allocated through three storage pools: 
inactive, conservation and flood control. The City’s existing storage allocation comprises 
8,460 AF of the conservation pool. An additional conservation pool volume of 14,630 AF is 
available for future use by the City.  

The City’s existing water rights (OWRB permit #1974-175) allow a maximum withdrawal of 
12,500 AFY at a rate of 11.5 mgd through 2030. After the City completed a firm yield study 
of the lake indicating significantly higher firm yields, the City submitted permit application 
#2011-66 to OWRB in November 2011 for use of an additional 7,435 AFY of surface water 
supply (at a withdrawal rate not to exceed 26,600 gallons per minute [gpm]) for public water 
supply. If approved by OWRB, this would allow the City to withdraw 19,935 AFY from 
Arcadia Lake, or an annual average of about 17.8 mgd. The permit application has not 
been acted on by OWRB, pending OWRB’s request for additional information.  



December 2013 - FINAL 3-2 
pw://Carollo/Documents/Client/OK/Edmond/8967A00/Deliverables/Ch03 

Raw water from Arcadia Lake exhibits typical surface water characteristics, including high 
turbidity levels and hardness. However, the lake is prone to urban runoff and pollutants 
because of its location within an unprotected, urbanized watershed. Water from the lake is 
treated at the City’s Arcadia Lake Water Treatment Plant (WTP), which has an operating 
capacity of 10.5 mgd. Treatment processes at the WTP include lime softening, filtration, 
activated carbon adsorption, and ozone disinfection. 

A system of groundwater wells, located throughout the City and drawing from the Garber-
Wellington aquifer, are accessed for water supply. This includes 56 City-owned wells, 
hundreds of domestic wells, and a relatively small number of industrial and irrigation wells. 
Groundwater extracted from the aquifer has historically been of acceptable quality, meeting 
potable water quality standards. Sodium hypochlorite is used to disinfect water produced 
from the City’s wells, with no additional treatment prior to distribution. However, there is 
potential concern that if regulations become more stringent (e.g., lower limits for arsenic or 
new federal regulations for hexavalent chromium), or contaminants from commercial, 
industrial or residential discharges are introduced, many of the existing wells may be taken 
out of production or require additional treatment. 

Water purchased from Oklahoma City can be accessed at two connection points. The 
original contract (1996) allows the City to purchase up to 1.5 mgd of supplemental treated 
water through a 12-inch transmission main connection point. The treated water is 
distributed directly into the City’s distribution system with no additional treatment applied 
prior to distribution. 

In 2004, the City signed a subsequent contract with Oklahoma City for purchase of up to 
15 mgd through a 30-inch main on an “as-available” basis. Water supplied through this 
larger main is transmitted to the City’s Northwest Complex, which includes a 2 MG storage 
tank and pumping system. Chlorine is added to the treated water at the Northwest Complex 
to convert the disinfectant residual used by Oklahoma City (chloramines) via breakpoint 
chlorination to a residual consistent with Edmond’s other sources (chlorine). 

Water from all sources is distributed to customers throughout the City through a series of 
10- and 12-inch mains and a network of smaller distribution pipes. An overview of the City’s 
water distribution system is shown on Figure 3.1; distribution system analyses are 
discussed in Section 4. 

3.3 FUTURE WATER SUPPLY SCENARIOS 

The City’s existing supplies were assessed relative to projected demands to determine the 
magnitude and timing of anticipated needs for additional supply. 

For this analysis, it was assumed that at a minimum, existing capacities for raw water 
diversions from Arcadia Lake, treatment at the Arcadia WTP, and groundwater pumping 
would be maintained at current capacities. Specifically, the following assumptions were 
made:



�����������	
����	
�� ����
������	
� ����

������


� ��������
�� ����	�

�

��

��

��
������

��������

������

����

��

��

��

��

��

��

���

�

�

�

�

�

�

�

�

�

�

�

� �

�

�

�
�

�
�

�

�

�
�

�
�

�

��
�

� �

� ��
��

�� �

��

�

�

�
�

�

� �
�

� � ��

�

�

�
�

�

�

�

���

��

����
���

�

����

��
����������

�
������

������	�


����

�����
��

�����

��������

������

���������

����
���

�������

����

�
����������

��������

��������

������������

��		�������


������

���	����

���

����

����

�������� � � �����

	���� ��!�
��"#��$�#�%&��'"# (��) �)� *

�+# ��+&,��+"# *+# ���'"# ("�
�+"# ���-+&
��#'�%.��,(%&,/��0-+1%(+



December 2013 - FINAL 3-4 
pw://Carollo/Documents/Client/OK/Edmond/8967A00/Deliverables/Ch03 

 Existing groundwater wells’ combined reliable capacity is 8 mgd and the City will 
continue to maintain or redrill the existing wells as needed to maintain this capacity in 
perpetuity. 

 Arcadia Lake peak diversion capacity can be increased slightly with minor 
infrastructure improvements to achieve a capacity of 13 mgd; additional 
improvements would be needed to increase capacity further. 

 The City’s pending application #2011-66 for additional Arcadia Lake water rights will 
be approved, up to a maximum annual average diversion rate of 17.8 mgd 
(corresponding to approximately 20,000 AFY) with seasonal maximum withdrawals 
that are yet to be determined. Additional future yield and diversions may be possible 
with augmentation of the lake and IPR. 

 Annual average and peak daily demands, after passive conservation, will occur in 
each planning year at the amounts presented in Section 3 of this report. 

Projected growth in demand could then be met by a range of potential additional supplies, 
such as: 

 Additional groundwater wells (assuming 15 new wells at locations in Edmond as 
detailed in Basis of Planning Technical Memorandum in Appendix A), providing 3.24 
mgd of new supply; locating these wells along existing transmission lines avoids 
major transmission improvements. 

 Expanded use of Arcadia Lake supplies (i.e., greater annual and daily rates of 
diversion from the lake, contingent on approval by OWRB of pending application 
#2011-66 for an increase in water rights). Additional future yield and diversions may 
be possible with augmentation of the lake with treated effluent and IPR. 

 Increased purchases of treated water from Oklahoma City. 

3.3.1 Supply Scenario Development 

Many different permutations of existing and future supplies could be used to meet future 
demands. To provide a basis of analysis and comparison, five supply scenarios were 
evaluated as part of this WWSMP. Generally, the five scenarios are as follows: 

 Supply Scenario 1: Oklahoma City Peaking 

– Maintain existing well capacity 

– Drill additional wells 

– Minor improvements to Arcadia Intake and WTP (to 13 mgd peak capacity) 

– Supply remaining summer peak demands with Oklahoma City purchases 

 Supply Scenario 2: Minor Arcadia Expansion 

– Maintain existing well capacity 



December 2013 - FINAL 3-5 
pw://Carollo/Documents/Client/OK/Edmond/8967A00/Deliverables/Ch03 

– Drill additional wells 

– Expand Arcadia Intake and WTP to 17 mgd peak capacity 

– Supply remaining summer peak demands with Oklahoma City purchases 

 Supply Scenario 3: Maximize Arcadia Use 

– Maintain existing well capacity 

– Drill additional wells 

– Expand Arcadia Intake and WTP to 40 mgd peak capacity 

– Discontinue Oklahoma City supply (or maintain it as backup supply) after those 
improvements are implemented 

 Supply Scenario 4: Baseload Oklahoma City Supply 

– Maintain existing well capacity 

– No additional wells 

– Minor improvements to Arcadia Intake and WTP (to 13 mgd peak capacity) 

– Use Oklahoma City purchases each month as baseload supply; use Arcadia 
Lake and wells as peaking supplies 

 Supply Scenario 5: Oklahoma City Take-or-Pay Supply 

– Maintain existing well capacity 

– No additional wells 

– Minor improvements to Arcadia Intake and WTP (to 13 mgd peak capacity) 

– Use Oklahoma City purchases each month, staying within the monthly 
2.5 peaking factor to qualify for Oklahoma City “take-or-pay” rate, but peak off 
all sources 

Oklahoma City’s wholesale rates for treated water (Appendix B) generally favor consistent 
year-round use over intermittent summer peaking use. Therefore, rates for Oklahoma City 
purchases varied between the five supply scenarios, depending on the seasonality of use of 
Oklahoma City supplies, reflecting Oklahoma City wholesale water rates as of May 2013. 